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ITEM | HYDRO-GEAR ITEM | HYDRO—GEAR
NO. PART NO. aTy DESCRIPTION NO. PART NO. QTY DESCRIPTION
1 70367 1 ASSEMBLY, L H HOUSING 37 44132 2 PUCK, BRAKE
1 L H HOUSING 38 | 44130 2 WASHER, 7/BCD X 7/16 X .080 HT
1 BEAING. NEEDLE SoE 812 o | 1| MU SLOTTED HEX
Do| SRS, B e o ¥ 3.
1 BEARING, NEEDLE — SCH 1012 .
1 SEAL, OIL .9B4 X 1.5 X .25 42 | 44143 1 KEY, HI-PRO 3/16 X 5/8
2 CAP SCREW, 1/4—20 X 1.0 43 | 2371 1 SPACER
1 GASKET, FILTER/' BASE 45 44090 1 DISC, BRAKE
1 BASE, OIL FILTER 46 44300 1 BOLT, 1/4—20 X 2
2 70364 1 ASSEMBLY, R H HOUSING 47 | 44433 1 BOLT, 1/4—20 X 1 W/NYLOK GRS
1 HOUSING. R H TRANSAXLE 49 | 70251 1 DIFFERENTIAL ASSEMBLY
1 BOLT, erB NECK 5/15—18 Z GEAR, 12T DIFFERENTIAL
1 WASHER, RUBBER 5/8 OD X .313 ID X .04 g ggg&;OBII':'I;;;EEJHB"EFERENTML
1 BEARING, NEEDLE SCE1412 A
1 BEARING, BALL 25MM X 52MM 3 SPACER, SHAFT
1 BEARING, NEEDLE — SCH 1012 ; gEEITERgh/IgA;JfEf;l(DJfC;ZDE
1 SEAL, OIL .8B4 X 1.5 X .25 . = :
7 44782 2 OlL SEAL, .984 X 1.5 X .25 g Qh’lﬁ'%‘#éﬁ'éﬁﬁ'z‘* GDB
8 50070 1 QUAD RING .
10 44920 1 GASKET, FILTER BASE w5 | g 12 (F;':::Rb SSELD'FFERENT'A'—
11 70053 | ASSY, FILTER BASE .
2 CAP SCREW, 1/4—20 X 1 64 | 44776 1 GEAR, REDUCTION 14T—38T
1 GASKET, FILTER BASE 85 | 70051 1 FINAL DRIVE PINION ASSEMBLY
1 BASE, OIL FILTER 1 GEAR 38T
12 62876 1 PINION ASSEMBLY 1 GEAR 12T
1 BEARING BALL, 25MM X 42MM X SMM 87 | 44779 1 SHAFT, JACK
1 PINION, 18T DRIVEN 6B | 44781 1 0—-RING
16 62877 1 BRAKE SHAFT ASSEMBLY 69 44795 2 WASHER, FL 5/8ID X 1-1/4 X .05
1 SHAFT, BRAKE 70 | 44794 1 WASHER, FL 7/8ID X 1-1/20D HT
2 BEARING, BALL .62 X 1.38 X .43 71 44827 2 BOLT, HEX HD 5/16—18 X 3—1/2
1 GEAR, 17T 72 43083 4 HEX NUT 5/16—18 y
1 COUPLING 73 50868 11 TORX HEAD SCREW, 5/06—18
| ews | g | e ey sy Lo | 7| gremmims/esx o
1 AX ,
1 BEARING, 25MM ID (W/ SEALS) 77 | 44786 1 ARM, FREEWHEEL ACTUATING
1 WASHER, 1.0 X 1.63 X .08 HT 78 | 44761 2 SEAL, OIL .625 X 1.0 X .25
1 WASHER, 1.0 X 2.06 X .08 HT 79 | 50416 1 GREASE (10 0Z. TUBE)
1 SHAFT, AXLE B0 50828 1 SEALANT
1 RING, RETAINING
o1 24805 ) WASHER. 10 X 163 X 08 HT B1 43084 1 BOLT, HEX 5/16—18 X 1-3/4 GR 5
. 1 . . 82 | 44820 3 BOLT, 5/16—18 X 4—1/2 GR 5
= sa800 2 WASHER, 10 % 20k x: 108 WY B4 | 50020 1 SAE PORT STRAIGHT FITTING 7/8
i A BRLL B NG 4 85 | 50010 1 SAE PORT STRAIGHT FITTING 7/16
1 BEARING, BALL 15MM X 35MM X 11MM B |2l 1 HORE, B-142 1 ONG
: SOk TBOT TaT BB | 50012 1 HOSE, 10—1/2" LONG
) SHAFT. INPUT B89 50037 1 SPIN—ON FILTER
: 90 99.80z | 20W-50 DIL
3 AL, JRLaT 91 | BDU-10L-256 1 BDU—10L—256
1 WRE RETAINING RING g2 | 2003018 1 RING, WIRE RETAINING
31 50925 1 BEARING, RETAINER 83 | 17434A 1 MTD BRACKET
32 50945 1 QUAD RING g5 | 9005110-5600 1 PLUG, STRAIGHT THREAD
33 62589 1 BRAKE YOKE ASSEMBLY 100 | 50008 1 CIL FITTING, 7/16-20
1 YOKE, BRAKE 101 50009 1 CIL FITTING, 7/B—14
1 BOLT, $Q HD 5/16—24 1g§ gg%% 1 VSVI;:\ASII-I I;RIT
35 44094 1 ARM, BRAKE 1
38 44134 1 PLATE, PUCK 123 | 50405 5 O RING
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